Page 1

Instruction Manual for DS-15S (L1354)

PARTS LIST
PART NO DESCRIPTION SPECIFICATION QTY
1 Base 1
2 Motor Base l
3 Disc Cover L
4 Motor 2HP |
5 Disc 15"Cast Iron 1
6 Dust Hood Cover 1
7 Dust Port 4" 3
8 Foam 4" 3
9 Base Door 1
10 Switch Base 1
11 Right Tilting Turning 1
12 Left Tilting Turning 1
13 Cast Iron Table 508*307*15mmCast Iron 1
14 Switch Box |
15 Safety Guard 1
16 Conduit Connector PG13.5-08 2
17 Bung 32*32mm 1
18 Flexible Hose 4" I
19 Lock 1
20 Wood Board 15%530%214.5mm I
21 Wood Board 15*530*200.5mm 1
22 Screw-Mat 3/8%2" 4
23 Nut 3/8" 4
24 Hex Head Screw M&*16 10
29 Hex Head Screw M6%*12 11
26 Flat Head Screw M6%20 4
) Cap Screw M6*30 3
28 Nut M6 3
29 Philips Head Screw M4%*12 2
30 Handle M8*16 2
31 Washer M8*18 2
32 Washer 1/4" 11
33 Key THIE2S 1
34 Set Screw M8*10 2

iy

01/12/2015



Page 2

Instruction Manual for DS-15S (L1354)

PARTS LIST
PART NO DESCRIPTION SPECIFICATION QTY
3 Pointer 1
36 Philips Head Screw M5*5 ]
37 Philips Head Screw M6*10 2
38 Hex Head Screw ME8*25 4
39 Washer M8*18 16
40 Nut M8 4
41 Philips Head Screw MS5%*5 3
42 Tie 4" 3
43 Lock Washer M6 2
44 Sanding Paper 15"#80 |
45 Miter Gauge 1
46 Power Cord 1
47 Motor Cord 1

1%

01/12/2015



01/12/2015

Instruction Manual for DS-15S (L1354)

Page 3

-14-



	MANUAL FRONT COVER TEMPLATE
	document2010-11-10-161150.pdf
	Linisher-Disc Sander_Safety



